A AIGUIEN QUE SI LO LEA
PARA QUE LE TRADUZCA LAS
MEDIDAS DE SEGURIDAD.

OWNER'S/
OPERATOR'S ’
MANUAL

‘MODEL NO/s

S0-905
FSO-906

Pat. No. 4,084,707

A CAUTION

For Safe Operation
Read Rules And
instructions Carefully

SINO LEEINGLES, PIDA AYUDA

Safety Instructions
Assembly & Mounting
Operating Instructions

Model SO-805
Shown

RW SPINOFF 3 PT.
BALE SPEAR ATTACHMENTS

Maintenance
Repair Parts

A CAUTION A

THE FOLLOWING SAFETY PRECAUTIONS SHOULD BE THOROUGHLY UNDERSTOOD
BEFQRE ATTEMPTING TO BEGIN ASSEMBLING THIS MACHINE

. Select an area for assembly that is clean and free of any
debris which might cause persons working on the
assembly to trip.

. Do not lift heavy parts or assemblies. Use crane, jack,
tackle, fork trucks or other mechanical devices.

. Preview the assembly instructions in your operaior's
manual before proceeding further.

. If the assembly inséructions call for parts or assemblies to
be blocked up, use only blocking material that is in good
condition and is capable of handling the weight of the
assembly to be blocked. Also insure that the blocking
material is on & clean, dry surface.

. Never put hands, or any part of body, under blocked up
assemblies if at all possible.

6.

8.

After completing assembly, thoroughly inspect the
machine te be sure that all nuts, bolts, hydraulic fittings
or any other fastened assemblies have been thoroughly
tightened.

. Before operating the machine, thoroughly read the

operation section of your operator's manual.

Before operating, read the maintenance section of your
operator's manuat to be sure that any parts requiring
lubrication, such as gearboxes, are full, to avoid any
possible damage.

. Before operating equipment - If you have any

questions regarding the proper assembly or
operation, contact your dealer or representative.




$0-905 PARTS LIST
(2.25” Machined Main Spear)

4 12
23
NS N y

. 7 18
NS ’d b ._,\ 7

. gx No.
Ret! Part No. | Description Res.
1 830951 Main, Weldment - Spin Off 1
2 830953 Spinner Weldment - Spin_ Off 1
3 830281 Chain Shield - Spin Off (RH) 1
4 830283 Chain Shield Weldment - Spin Off {LH) 1
5 830290 Hitch Pin - Spin Off 2
5] 830942 Collar - Spin Off 1
7 830286 Hydraulic Motor Mount - Spin Off 1
8 830952 Main Spike - Spin Off 1
g 830966 Sprocket - 50812 1
10 830967 Roller Chain #50 x 43 3/4" (69 Piiches) 1
11 2505640 Hydraulic Motor 1
12 2504300 Plastic Cap 1
13 2504220 Knob - Spirn Off 4
14 2500003 Nut, Hex 1/2" - 13NC 7
15 2502002 Washer, 1/2" Spring Lock 7
16 2503313 Bolt 1/2" - 13NC x 5" Hex Head Gr. 5 1
17 590006 Linch Pin 7/16" (AK-14) 2
18 2505633 Hydraulic Hose 1/2" 1.D. x 60" 2
19 2503316 Set Screw, Socket 1/2" - 13NC x 1/2" 1
20 480458 Master Link, #50 Chain 1
21 2503057 Set Screw, Socket 5/16" - 18NC x 1/2" 2
22 2503102 Bolt, Carriage 1/2" - 13NC x 1 1/2" Gr. 5 2
23 590126 Lift Arm Bushing - Cat. il to Cat. [l (AK-58) 2
24 2501003 Washer, 1/2" Medium Flat 4
25 2504049 Drive Zerk 5/16" 1
N/S | 101270 Notice - Grease Zerk 1
N/S | 101271 Safety Sign - Danger {Rotating Hay Spike) 1
N/S | 101272 Safety Sign - Waming (Moving Chaing and Sprocket) 1
N/S | 101122 Safaety Sign - Warning (High Pressure) 1
N/S | 101026 Safety Sign - Warning {Instruction) 1

23




FS0-906 PARTS LIST
(Forggd Main Spear)

12
<5

4

8
Rl Part No. Description e
1 831005 Main, Weldment - Spin Off 1
2 831010 Spinner Weldment - Spin Off 1
3 830281 Chain Shield - Spin Off (RH) 1
4 830283 Chain Shield Weldment - Spin Cff (L H) 1
5 830280 Hitch Pin - Spin Off 2
6 831004 Collar - Spin Off 1
7 830286 Hydraulic Motor Mount - Spin Off 1
8 831268 Forged Spear - Spin Off 1
9 830966 Sprocket - 50B12 1
10 830967 Roller Chain #50 x 43 3/4" (69 Pitches) 1
11 2505640 Hvdraulic Motor 1
12 2504300 Plastic Cap i
13 2504220 Knob - Spin Off 4
14 2500003 Nut, Hex 1/2" - 13NC 6
15 2502002 Washer, 1/2" Spring l.ock 6
18 2503305 Bolt 5/8" - 11NC x 5" Hex Head Gr. & 1
17 2502007 Washer 5/8" Spring Lock 1
18 2500013 Nut, Hex 5/8" - 11NC 1
19 590006 Linch Pin 7/16" {AK-14) 2
20 2505633 Hydraulic Hose 1/2" 1.D. x 60" 2
21 2503316 Set Screw, Socket 1/2" - 13NC x 1/2" 1
22 480458 Master Link, #50 Chain 1
23 2503057 Set Screw, Socket 5/16" - 18NC x 1/2" 2
24 2503102 Bolt, Carriage 1/2" - 13NC x1 1/2" Gr. 5 2
25 580126 Lift Arm Bushing - Cat. il to Cat. |l (AK-58) 2
26 2501003 Washer, 1/2" Medium Flat 4
27 2504049 Drive Zerk 5/16" 1
N/S 101270 Notice - Grease Zetk 1
N/S 101271 Safety Sign - Danger (Rotating Hay Spike) 1
N/S 101272 Safety Sign - Warning (Moving Chains and Sprocket} 1
N/S 101122 Safety Sign - Warning (High Pressure) 1
N/S 101026 Safety Sign - Warning (Instruction) 1

24




